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SECTION 1

REPORT INFORMATION
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1.1 REPORT DETAILS
Manufacturer Ericsson
Address 349 Terry Fox Drive
Ottawa
Ontario
K2K 2V6
Product Name Radio 2217 B2
Product Number KRC 161 563/1
IC Model Name AS1615631
Serial Number(s) C82A451973
Software Version CXP9017316/2 R62FB
Hardware Version R1A
Test Specification/Issue/Date FCC CFR 47 Part 2: 2015
FCC CFR 47 Part 24: 2015
Industry Canada RSS-GEN: Issue 4: 2014
Industry Canada RSS-133: Issue 6: 2013
Start of Test 09 May 2016
Finish of Test 18 May 2016
Name of Engineer(s) Mohamed Toubella
Related Document(s) KDB 971168 DO1
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1.2 BRIEF SUMMARY OF RESULTS

Product Service

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 24, Industry Canada RSS-GEN and Industry Canada RSS-133 is shown below.

Specification Clause
Section FCC FCC RSS- RSS- | Test Description Result
CFR 47 | CFR 47 GEN 133
Part 2 Part 24
2.1 21046 24.232 ) 6.4 Ma)_(lmum Peak Output Power and Peak to Average Pass
(a) Ratio - Conducted
22 2.1049 24('5)38 6.6 - | occupied Bandwidth Pass
2.3 2.1051 24('5)38 - 6.5 Band Edge Pass
2.4 2.1051 24('a2)38 - 6.5 Transmitter Spurious Emissions Pass
2.5 2.1055 24.235 - 6.3 Frequency Stability Pass
- 2.1053 24(':)38 - 6.5 Transmitter Radiated Spurious Emissions Pass*
- - 6.5 Receiver Spurious Emissions Pass*

* -Reference Nemko Canada Inc. EMC Test Report: Reference Number 308335-1TRFWL-R1

Nemko Canada Inc.
303 River Road

Ottawa, Ontario, K1V 1H2

Canada

Accreditations
Memko Canada Inc., a testing laboratory, is accredited by the Standards Council of Canada.
The tests included in this report are within the scope of this accreditation .
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1.3 CONFIGURATION DESCRIPTION

The Radio 2217 B2 / KRC 161 563/1 supports single, dual, and up to 8 carrier operation from
either a single or dual port configuration. Pre-test results were used to establish the worst case
configuration of the EUT in the above mentioned operating modes. The reported results
represent testing in the worst case mode of operation. Testing was also carried out on all
antenna ports to confirm that each output was electrically identical. Results of these tests are
available on request.

The Radio 2217 B2 / KRC 161 563/1 supports WCDMA and LTE in the 1930 to 1990 MHz
frequency band.

Test Models as defined in 3GPP TS 25.141 and TS 36.141 were used to represent the required
modulation for test.

TX Test Cases: Conducted Output Power, Spurious Emissions at Antenna Terminals (+/-1MHz)
and Conducted Spurious Emissions measurements were performed on all RF Ports using a test
limit accounting for MIMO operation with 2 ports. All RF ports were tested for RF Carrier Power

and results recorded using the Measure and Sum approach to account for MIMO operation. The

test limits shown are representative of the worst case operation. All testing was performed with
the EUT transmitting at maximum RF output power unless otherwise stated.

The EUT was powered by a -48V DC Power supply.

LTE B2 (1930 MHz — 1990 MHz) Channel Configurations

Carrier Carrier Frequency Configuration (MHz
Configuration | RAT ("3‘0' of | Bandwidth |-1E duency ~ont9 (MHz)
(MHz) ottom iddle op
arriers Modulation| g BRFBW) | Middle (MRFBW Top (TRFBW
1 L 1 14 QPSK 1930.7 1960 1989.3
1 L 1 3 QPSK 19315 1960 1988.5
1 L 1 5 QPSK 19325 1960 1987.5
1 L 1 10 QPSK 1935 1960 1985
1 L 1 15 QPSK 19375 1960 1982.5
1 L 1 20 QPSK 1940 1960 1980
2 L 2 14 QPSK | 1930.7 + 1949.3 | 1950.7 + 1969.3 | 1970.7 + 1989.3
2 L 2 3 QPSK | 19315+ 19485 | 1951.5+1968.5 | 19715+ 1988.5
2 L 2 5 QPSK | 19325+ 1967.5 | 19425+ 19775 | 1952.5+ 1987.5
2 L 2 10 QPSK 1935 + 1965 1945 + 1975 1955 + 1985
2 L 2 15 QPSK | 1937.5+1962.5 | 1947.5+19725 | 1957.5+1982.5
2 L 2 20 QPSK 1940 + 1960 1950 + 1970 1960 + 1980
3 L 3 14 QPSK | 1930.7 + 1932.1 + | 1950.7 + 1952.1 + | 1970.7 + 1972.1 +
1949.3 1969.3 1989.3
3 L 3 3 QPSK | 19315 + 19345 + | 19515+ 1954.5 + | 1971.5 + 19745 +
1948.5 1968.5 1988.5
3 L 3 5 QPSK | 19325 + 1937.5 + | 1942.5 + 1947.5 + | 19525 + 1957.5 +
1967.5 1977.5 1987.5
s . s 10 QPSK | 1935 + 1945 + 1945 + 1955 + 1955 + 1965 +
1965 1975 1985
Table 1
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LTE Band Edge Emissions

Product Service

) ) No. of Carrier _ Carrier Frequency Configuration (MHz)

Configuration | RAT Carriers I(B“;lﬂi\)mdth LTE Modulation BRFBe/X (Bottom TRFBW (Top Edge)
ge)
4 (BE) L 1 1.4 QPSK 1930.7 1989.3
4 (BE) L 1 3 QPSK 1931.5 1988.5
4(BE) L 1 5 QPSK 1932.5 1987.5
4(BE) L 1 10 QPSK 1935 1985
4 (BE) L 1 15 QPSK 1937.5 1982.5
4 (BE) L 1 20 QPSK 1940 1980
5 (BE) L 2 1.4 QPSK 1930.7 + 1932.1 1987.9 + 1989.3
5 (BE) L 2 3 QPSK 1931.5 + 1934.5 1985.5 + 1988.5
5 (BE) L 2 5 QPSK 1932.5 + 1937.5 1982.5 + 1987.5
5(BE) L 2 10 QPSK 1935 + 1945 1975 + 1985
5(BE) L 2 15 QPSK 1937.5 + 1952.5 1967.5 + 1982.5
5 (BE) L 2 20 QPSK 1940 + 1960 1960 + 1980
Table 2

WCDMA B2 (1930 MHz — 1990 MHz) Channel Configurations

All tests except MC Band Edge Emissions

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration | RAT Cg'rr?ers Bandwidth
(MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)
6 w 1 5/4.2 19324 1960 1987.6
7 w 2 5 1932.4 + 1967.6 1942.4 + 1977.6 1952.4 + 1987.6
8 W 3 5 19324 +1937.4 + | 1942.4 +1947.4 + | 19524 + 1957.4 +
1967.6 1977.6 1987.6
19324 +1937.4 + | 19424 +1947.4 + | 19524 + 1957.4 +
9 W 8 5 19424 +1947.4 + | 1952.4 + 1957.4 + | 1962.4 + 1967.4 +
1952.6 + 1957.6 + | 1962.6 + 1967.6 + | 1972.6 + 1977.6 +
1962.6 + 1967.6 1972.6 + 1977.6 1982.6 + 1987.6
Table 3
WCDMA MC Band Edge Emissions
No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT - Bandwidth
Carriers (MHz) BRFBW (Bottom Edge) TRFBW (Top Edge)
10(BE) W 1 5 1932.4 1987.6
11 (BE) W 2 5 1932.4 + 1937.4 1982.6 + 1987.6
Table 4
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WCDMA/LTE (MM) B2 (1930 MHz — 1990 MHz) Channel Configurations

) . Carrier Carrier Frequency Configuration (MHz)
Configuration | o a7 gg'rr‘.’;rs Bandwidth
: (MHz) BRFBW MRFBW TRFBW
1932.4 (W) + 1942.4 (W) + 1952.4 (W) +
12 LW 2 5+15 1962.5 (L) 1972.5 (L) 1982.5 (L)
L+W+ 1942.4 (W) +
13 W 3 5+5+5 - 10474 (W) + -
1977.5 (L)
1932.4 (W) + 1942.4 (W) + 1952.4 (W) +
WHW+ 1937.4 (W) + 1947.4 (W) + 1957.4 (W) +
WaW+ 1942.4 (W) + 1952.4 (W) + 1962.4 (W) +
14 Wel+ |8 5+5+5+5 1947.4 (W) + 1957.4 (W) + 1967.4 (W) +
LaL 5+5+5+5 | 1952.4 (W) +1957.5 | 1962.4 (W) +1976.5 | 1972.4 (W) +1977.5
(L) + 1962.5 (L) + (L) +1977.9 (L) + (L) +1982.5 (L) +
1967.5 (L) 1979.3 (L) 1987.5 (L) MHz
Table 5
Band Edge Emissions
. . No. of Carrier Bandwidth Carrier Frequency Configuration (MHz)
Configuration RAT ’
Carriers (MHz) BRFBW (Bottom Edge) TRFBW (Top Edge)
15 (BE) W+L 2 5+5 1932.4 (W) + 1937.4 (L) 1982.6 (L) + 1987.6 (W)
Table 6
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1.4 DECLARATION OF BUILD STATUS

Product Service

MA N EUT
MANUFACTURING DES CRIFTION Radio 2217 B2 (Muli-sandard)
MAHUFACTURER Ericszon
TYFE Remate Radie Base Station
PART MUMEER KERC 161 G634
SERIAL HUMEER Ca2a451973
HA ROWARE WERSIOHN Ri1A
SO0FTWARE WERSION CHPO0ITI6/2 FA2FB
TRAHSMITTER OPERATIMG RO NGE 1930MHe — 1990M He
RECEMNER OFERATIMNG RAMGE 1850MHe — 1910M He
COUNTRY OF ORIGIN Sweden
INTERMEDIATE FREG LUENCIES T Direct Conwersion, Fu: IF1=1280.8h He
LTE
1h440 W7 0
2nA00 Wi 0
AhA00 W7 0
EMISSION DESIGHNATOR] 5] 108D W7 O
fi.e. G10, G 15040 W7 0
20h40 Wi O
WIC Dbt &
ShA00 Faue
MODULATION TYPES: LTE: QPS5 K, 1604, G080, 25604
[ie. GMS K, QPSK) WIC Dhid OPSEK, 160480, G050
HIGHE 5T INTER MG LLY GEMERATED
FREGQLIENCY 1900M e
QUTPLUT P OW/ER [Wor dBm) 2o 4000 (46 0dBrm)
FCC IO TASAKRC161563-1
IMDUSTRY CA Mo, D8 [0 ZETAB-AS1615621
The Radio 2217 B2 (KRC 161563517 is a muli-standard  Radio Unit
forming part of the Encsson Fadio Base Station (RES)equipment. The
. praduct provides radio access for mobile and fied devees and is
E&ﬂﬁ?&:&fﬁﬁﬂ::ﬁg [l.?s?;?'fd intended for the outdoor environment. The radio operates owver 2
artion] Transmit ports in Single, hulti- Camier, hixed bMode and hdlbi0
" transmission with a masimum rated RBF Output of 4000 per port over an
operational tempergture of -40°C to +#55°C. The unit is designed to be
mast, pale orbuilding mounted. Atitude during operation: Below 3000.

Signature:

Denizs Ldonde

Date: 20 M=y 2016
Declaration of Build Status Serial Number: CR2A451973

No responsibility will be accepted by TUV SUD Product Service as to the accuracy of the
information declared in this document by the manufacturer.

Document 75934391 Report 01 Issue 1 Page 8 of 207
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1.5 PRODUCT INFORMATION

1.5.1 Technical Description

The Radio 2217 B2 (KRC 161 563/1) is a multi-standard radio forming part of Ericsson’s Radio
System portfolio. The Remote Radio Unit product provides radio access for mobile and fixed
devices and is intended for the outdoor environment.

The Radio 2217 should preferably be located near the antenna and can be located up to 40 km
from the baseband unit. A fibre optic cable can be used to connect the Radio 2217 to the
baseband unit.

The Radio 2217 B2 supports two (2) Transmit / Receive ports operating in the E-UTRA Band 2
(PCS) at a Downlink (transmit) frequency from 1930 MHz to 1990 MHz and an Uplink (receive)
frequency from 1850 MHz to 1910 MHz. The radio operates in FDD (Frequency Division
Duplex) with a duplex spacing of 80 MHz and supports operation on multi Radio Access
Transmission Standards (RATS) at transmit bandwidths up to 20 MHz

The radio operates over 2 transmit ports in Single / Multi-Carrier, Mixed Mode, and MIMO
transmission

A full technical description of the Equipment Under Test (EUT) can be found in the
Manufacturer’s documentation.

Document 75934391 Report 01 Issue 1 Page 9 of 207
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1.6 TEST SETUP

Thermal chamber

CPRI Optical link

A
Radio 2217 g
B2

PC/ CTRL Crto
Modem Emulator
AC PWR P Suppl
,_I— S— -

Signal Analyzer
| PC/ CTRL J Power Meter

TE/CTRL

RF Switch
Matrix

1
1
1
1
1
1
1
1
1
1
1
1
40dB 1
Used forSE . i
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.

The EUT was powered from a -48V DC supply.
1.8 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.
1.9 MODIFICATION RECORD

No modifications were made to the EUT during testing.
1.10 ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the tests at
Ericsson in Ottawa, Canada.

1.11 ADDITIONAL INFORMATION

Testing was performed at Ericsson in Ottawa, Canada in the presence of Mr Denis Lalonde and
Mark McMullin of Ericsson AB.

Measurements were performed in accordance with FCC KDB 971168 as per guidance stated in
the ISED website - Acceptable Knowledge DataBase (KDB), Other Supplementary Procedures
and Notices (https://www.ic.gc.ca/eic/site/ceb-bhst.nsf/eng/h_tt00094.html)

Document 75934391 Report 01 Issue 1 Page 11 of 207



v

> .

A
4

o <

Product Service

SECTION 2

TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 24, Clause 24.232 (a)
Industry Canada RSS-133, Clause 6.4

Date of Test and Modification State

12, 16 and 18 May 2016 - Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 24.2°C
Relative Humidity 26.6%

Test Method

All measurements were made in accordance with FCC KDB 971168 D01 and summed in
accordance with FCC KDB 662911 DO1.

The EUT was connected to a Signal Analyser via attenuators and an RF switch. The path loss
between the EUT and the Analyser was measured using a Network Analyser and entered as a
Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

Measurements were performed with the Analyser Band Power measurement function in
accordance with FCC KDB 971168 D01 v02r02. The detector was set to RMS with a RBW of at
least 1% of the theoretical signal bandwidth and a VBW of 3 times the RBW. The detection
bandwidth was configured to be wider than the total bandwidth of the carrier or combinations of
carriers, (multi-carrier). The sweep time was set to Auto and 200 averages were performed
before the result was recorded. Prior to testing, comparative measurements were made with an
Average Power sensor and Power Meter to confirm correlation with the method used.

Due to Average measurements being recorded, an additional Peak to Average measurement
was made in all single carrier configurations. This was achieved using the CCDF function of the
Analyser with the RBW being set to 80MHz (In this case 40MHz was the maximum total RF
Bandwidth in single and multi-carrier mode). A comparison was made with a wide band Power
Meter capable of measuring Peak to Average ratio to confirm correlation with the method used.

In order to confirm the Average Equivalent Isotropically Radiated Power (EIRP) an Average
Power Spectral Density (PSD) measurement was made using a 1TMHz bandwidth in accordance
with FCC KDB 971168 D01 v02r02 clause 5.4.1.

Page 13 of 207



/""“\_\
2 A
B2

AB

B T

2.1.6 Test Results

Configuration 6

Maximum Output Power 46.0 dBm

Product Service

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR | Average Power | paoR | Average Power | par | Average Power
(dB) | dBm | dBm/MHz | (dB) | dBm | dBm/MHz | (dB) | dBm | dBm/MHz
160AM 5.0 A 718 | 45.47 40.22 7.19 | 45.58 40.32 7.18 | 45.46 40.32
5.0 B 7.19 | 45.02 39.85 7.20 | 45.57 40.39 7.18 | 45.49 40.24
Total - 48.26 43.05 - 48.59 43.37 - 48.49 43.29

Document 75934391 Report 01 Issue 1
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Channel Position B - Bandwidth 5.0 MHz - Antenna A

Product Service

“wspmnhm Pu-suw T= o e
RL | | ) SEN ALIGN AUTO 09:59:34 AM May 11, 2016
Eenter Fraq 1. 932400000 GHz | . gr":";:.“&ul 932‘3°°°°° Bg:“n“ i i M Radio Std: None
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.59 dBm =
37.28 % at 0dB 10% \~\
1% \\
10.0% 3.68 dB —
1.0 % 6.48 dB
01% 7.18 dB
001%  7.28dB 0.01%
0.001% 7.33dB
0.0001% 7.36dB 0.001 %
Peak 7.40 dB
52.99 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 5.0 MHz - Antenna A
= Neysight & Anly Msuccnﬁ =y |
RL [ RF 500 | | sensEExT ALIGN AUTD 10:17:13 AM May 11, 2016
Eenler Freq 1. Qﬁﬂﬂﬂﬂﬂuﬂ GHz | Center Freq: 1. WOGHI Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.64 dBm |
37.21 % at 0dB 10% \~\
1% A\
10.0 % 3.68 dB Di1%
1.0% 6.48 dB
0.1% 7.19dB
001% 7.25dB 0.01%
0.001% 7.28dB
0.0001% 7.31dB 0.001 %
Peak 7.35dB
52.99 dBm
0.0001 % oas 7048
Info BW 80.000 MHz

MSG STATUS

Document 75934391 Report 01 Issue 1
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Channel Position T - Bandwidth 5.0 MHz - Antenna A

=
[ alhaumo | 10:23:06 AM May 11, 2016
7600000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.57 dBm ==
37.20 % at 0dB 10% \~\
1% \\
10.0% 3.68 dB 04 %
1.0 % 6.48 dB
0.1% 7.18 dB
001% 7.27dB 0.01%
0.001% 7.31dB
0.0001% 7.34dB 0.001 %
Peak 7.36 dB
52.93 dBm
0.0001 %5=w =T
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 5.0 MHz - Antenna B
= Vg5 Anlyzer - Power Stat CCOF EI-E—IW
RL__ | RF_ |500 DC [ [ sense:exti [ ALlGN aUTO 10:05:43 AM May 11, 2016_
Eenler Freq 1.932400000 GHz | Center Freq: 1.932400000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
45.10 dBm e |
37.16 % at 0dB o—> \
1% \\
10.0 % 3.66 dB 04 %
1.0% 6.49 dB
0.1% 7.19dB
001% 7.28dB 0.01%
0.001% 7.34dB
0.0001 % 7.38dB 0.001 %
Peak 7.41dB
52.51 dBm
0.0001 % oas 7048
Info BW 80.000 MHz

MSG STATUS

Document 75934391 Report 01 Issue 1
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Channel Position M - Bandwidth 5.0 MHz - Antenna B

=
[ alhaumo | 10:11:50 AM May 11, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.62 dBm o
37.09 % at 0dB 10% \\
1% \\
10.0% 3.66 dB —
1.0 % 6.50 dB
01% 7.20 dB
001% 7.26dB 0.01%
0.001% 7.29dB
0.0001% 7.31dB 0.001 %
Peak 7.32dB
52.94 dBm
e ) 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position T - Bandwidth 5.0 MHz - Antenna B
= Vg5 Anlyzer - Power Stat CCOF EI-E—IW
RL__ | RF_ |50@ DC [ [ sense:exti [ aueharo | 10:28:02 AM May 11, 2016_
Eenler Freq 1.987600000 GHz | Center Freq: 1.987600000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.59 dBm e |
37.14 % at 0dB 10% \~\
1% \\
10.0 % 3.67 dB Di1%
1.0% 6.49 dB
0.1% 7.18 dB
001% 7.27dB 0.01%
0.001% 7.31dB
0.0001 % 7.35dB 0.001 %
Peak 7.36 dB
52.95 dBm
0.0001 % oas 7048
Info BW 80.000 MHz

MSG STATUS

Document 75934391 Report 01 Issue 1 Page 17 of 207
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Maximum Output Power 46.0 dBm

Peak to Average Ratio (PAR) / Output Power
Channel Position B Channel Position M Channel Position T
Modulation | Modulation | Antenna
Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
16QAM 5.0 MHz A 45.70 37.50 45.58 37.46 45.70 37.63
5.0 MHz B 45.78 37.67 45.48 37.52 45.70 37.64
Total 48.75 40.60 48.54 40.50 48.71 40.65

Configuration

9

Maximum Output Power 46.0 dBm

Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth | Antenna
(MHz) Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
5.0 A 45.91 31.95 45.69 31.61 45.67 31.67
16QAM
5.0 B 45.91 31.86 45.68 31.80 45.70 31.70
Total 48.92 34.92 48.70 34.72 48.70 34.70

Document 75934391 Report 01 Issue 1

Page 18 of 207




/""“\\
A )ﬂ .5
[ |

AB

Configuration 1

Product Service

Maximum Output Power 43.0 dBm for 1.4 and 3 MHz bandwidths, 46.0 dBm for 5, 10, 15, and

20 MHz
Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR | Average Power | par | Average Power | par | Average Power
(dB) | dBm | dBm/MHz | (dB) | dBm | dBm/MHz | (dB) | dBm | dBm/MHz
QPSK 1.4 A 8.33 | 42.90 42.32 8.30 | 42.73 42.29 8.26 | 42.58 42.14
14 B 8.25 | 43.15 42.77 8.24 | 42.77 42.36 8.20 | 42.79 42.19
Total - 46.04 45.56 - 45.76 45.34 - 45.70 45.18
QPSK 3.0 A 8.29 | 42.68 38.97 8.30 | 42.71 38.93 8.30 | 42.72 39.02
3.0 B 8.16 | 42.90 39.22 8.14 | 42.74 39.05 8.11 | 42.61 38.77
Total - 45.80 4211 - 45.74 42.00 - 45.68 41.91
QPSK 5.0 A 7.10 | 45.35 39.50 7.11 | 45.48 39.59 7.09 | 45.69 39.73
5.0 B 7.11 | 45.00 39.15 7.13 | 45.46 39.53 7.12 | 45.66 39.72
Total - 48.19 42.34 - 48.48 42.57 - 48.69 42.74
QPSK 10.0 A 7.15 | 45.51 36.93 7.11 | 45.51 36.87 7.12 | 45.51 36.97
10.0 B 7.16 | 45.55 36.90 711 | 45.48 36.88 713 | 45.44 36.80
Total - 48.54 39.93 - 48.51 39.89 - 48.49 39.90
QPSK 15.0 A 7.21 | 45.50 35.14 7.11 | 45.56 35.12 717 | 45.41 35.11
15.0 B 7.24 | 45.58 35.35 711 | 45.44 35.03 7.19 | 45.32 34.92
Total - 48.55 38.26 - 48.51 38.09 - 48.38 38.03
QPSK 20.0 A 7.29 | 45.23 33.77 7.11 | 45.50 33.85 7.19 | 45.69 33.99
20.0 B 7.29 | 45.50 34.13 7.10 | 45.43 33.78 7.22 | 45.66 34.17
Total - 48.38 36.96 - 48.48 36.83 - 48.69 37.09
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Channel Position B - Bandwidth 1.4 MHz - Antenna A

= s
_ALIGHAUTD | 11:56:13 AM May 09, 2016
00000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
42.91 dBm [ |
37.09 % at 0dB 10% \~\
1% \\
10.0% 3.57 dB —
1.0 % 6.64 dB
01% 8.33dB
001%  882dB 0.01%
0.001% 8.88dB
0.0001% 8.90 dB 0.001 %
Peak 8.96 dB
51.87 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 3.0 MHz - Antenna A
1= Weysight Spectrum Anslyzer - Power St CCOF To o s
RL_ | RF_ | 508 DC [ [ senseexTi [ AGH auTO 01:30:40 PH.
Eenler Freq 1.931500000 GHz | Center Freq: 1.931500000 GHz Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.74 dBm |
36.77 % at 0dB 10% \
1% \\
10.0 % 3.62dB Di1% \
1.0% 6.64 dB
0.1% 8.29 dB
0.01% 874dB 0.01%
0.001% 8.78dB
0.0001 % 8.83dB 0.001 %
Peak 8.83dB
51.57 dBm
0.0001 % oas 7048
Info BW 80.000 MHz
MSG STATUS

Document 75934391 Report 01 Issue 1

Product Service

Page 20 of 207



.
A
ey

Q

Channel Position B - Bandwidth 5.0 MHz - Antenna A

Product Service

o wspmnhm Pu-suw =l o e
RL | | = SEN ALIGN AUTO 02:34:10 PM May 09, 2016
Eenter Fraq 1. 932500000 GHz | . gr":";:.“&ul ”W Bg:“n“ i i M Radio Std: None
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.43 dBm o
37.25 % at 0dB 10% \~\
1% \‘\
10.0 % 3.69 dB 01 %
1.0 % 6.47 dB
01% 7.10dB
001% 7.18dB 0.01%
0.001% 7.24dB
0.0001% 7.27dB 0.001 %
Peak 7.27 dB
52.70 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 10.0 MHz - Antenna A
= Feynght 5 Analy Msuccnﬁ = =
RL [ RF 500 | | sensEExT ALIGN AUTO 03:44:20 PM May 09, 2016
Eenler Freq 1. 935[)(]01][)[) GHz | Center Freq: 1.935000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.58 dBm I~
37.24 % at 0dB o—> \
1% \\
10.0 % 3.66 dB 04 %
1.0% 6.47 dB
0.1% 7.15dB
001% 7.35dB 0.01%
0.001% 7.46dB
0.0001% 7.51dB 0.001 %
Peak 7.52dB
53.10 dBm
0000 % e 204dB
Info BW 80.000 MHz
MSG STATUS
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Channel Position B - Bandwidth 15.0 MHz - Antenna A

Product Service

- E—— ~Pover St CCOF T= o s
E RL__] I 3 B ALIGH AUTO 04:14:01 PMMay 09, 2016
enter Fraq 1. 937500000 GHz | . gr":";:.“&ul ”TW Bg:“n“ i i M Radio Std: None
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.60 dBm ==
37.19 % at 0dB 10% \\
1% \‘\
10.0% 3.66 dB 04 %
1.0 % 6.46 dB
0.1% 7.21dB
001%  7.49dB 0.01%
0.001% 7.67dB \
0.0001% 7.77 dB 0.001 %
Peak 7.83dB
53.43 dBm
PO X o 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 20.0 MHz - Antenna A
= Keysight Spectrum Analy S = =
RL [ R |50@ | | sensEExT ALIGN AUTO 04:39:12 PMMay 09, 2016
Eenler Freq 1. 940[)(]01][)[) GHz | Center Freq: 1. SGWOODOOGHI Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.31 dBm o
37.34 % at 0dB o— \
1% \‘\
10.0 % 3.66 dB 04 %

1.0 % 6.45 dB ’
0.1% 7.29 dB
0.01 %

0.01% 7.65dB
0.001% 7.88dB

Info BW 80.000 MHz

MSG STATUS

Document 75934391 Report 01 Issue 1

0.0001 % 8.07dB 0.001 %
Peak 8.16 dB
53.47 dBm
0.0001 % 5 7048
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Channel Position M - Bandwidth 1.4 MHz - Antenna A

= o e
[_auhaumo | 01:13:09 P May 09, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
42.79 dBm e
36.77 % at 0dB T \
1% \\
10.0% 3.59 dB — \
1.0 % 6.69 dB
01% 8.30dB
001% 881dB 0.01%
0.001% 8.85dB
0.0001% 8.86dB 0.001 %
Peak 8.88 dB
51.67 dBm
e ) 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 3.0 MHz - Antenna A
1= Weysight Spectrum Anslyzer - Power St CCOF oo s
RL__ | RF__|S0@ DC I [ semse:ExT] I ALIGN AUTD 01:50:35 PM.
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.77 dBm s |
36.89 % at 0dB 10% \
1% \\
10.0 % 3.61dB Di1% h
1.0% 6.64 dB
0.1% 8.30dB
001% 877dB 0.01%
0.001% 8.81dB
0.0001 % 8.82dB 0.001 %
Peak 8.84 dB
51.61 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna A

= o e
[ alhaumo | 02:56:50 PMMay 09, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.57 dBm P |
37.26 % at 0dB 10% \~\
1% \\
10.0 % 3.68 dB —
1.0% 6.48 dB
0.1% 7.11dB
001% 7.16dB 0.01%
0.001% 7.19dB
0.0001% 7.22dB 0.001 %
Peak 7.26 dB
52.83 dBm
0.0001 %5=w =T
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 10.0 MHz - Antenna A
= Weyugnt 5 Anlyzer - Power Stat CCDF T=To ol
RL_ | RF | 508 DC [ [ senseexTi [ AGN auT0 04:00:14 PHMay 09, 2016 _
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
45.57 dBm o
37.35 % at 0dB 10% \~\
1% \\
10.0 % 3.66 dB Di1%
1.0% 6.48 dB
0.1% 7.11dB
001% 7.17dB 0.01%
0.001% 7.20dB
0.0001% 7.22dB 0.001 %
Peak 7.23dB
52.80 dBm
0.0001 % oas 7048
Info BW 80.000 MHz
MSG STATUS
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Product Service

Channel Position M - Bandwidth 15.0 MHz - Antenna A

=t “@
[ AIGNAUTO | 04:23:25 PM May 09, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#IFGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.61 dBm e |
37.22 % at 0dB 10% \~\
1% \\

10.0% 3.68dB 04 %
1.0 % 6.48 dB
0.1% 7.11dB
001%  7.18dB 0.01%
0.001% 7.21dB
0.0001% 7.22dB 0.001 %
Peak 7.23dB

52.84 dBm

0.0001 %5 5048
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 20.0 MHz - Antenna A

= Keysight Spectrum Analyzes - Power Stat CCOF

RL__ | RF__|S0@ DC I [ semse:ExT] I ALIGN AUTD |
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH Radio Std: None

s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.61 dBm oy
37.37 % at 0dB o—> \
1% \\

10.0 % 3.66 dB 04 %

1.0% 6.47 dB

0.1% 7.11dB

001% 7.18dB 0.01%

0.001% 7.22dB

0.0001% 7.25dB 0.001 %

Peak 7.28 dB

52.89 dBm
0000 % e 204dB
Info BW 80.000 MHz

MSG STATUS
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Channel Position T - Bandwidth 1.4 MHz - Antenna A

T o s
[__aushamo | 01:18:22 PMMay 09, 2016
9300000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
42.65 dBm .|
36.77 % at 0dB 10% \
1% \\
10.0% 3.61dB — h
1.0 % 6.66 dB
01% 8.26 dB
001%  880dB 0.01%
0.001% 8.84dB
0.0001% 8.85dB 0.001 %
Peak 9.01 dB
51.66 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position T - Bandwidth 3.0 MHz - Antenna A
1= Weysight Spectrum Anslyzer - Power St CCOF To o s
RL_ | RF_ | 508 DC [ [ senseexTi [ AuGH auto 01:58:02 PHMay 09, 2016 _
Eenler Freq 1.988500000 GHz | Center Freq: 1.988500000 GH. Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.72 dBm e |
37.07 % at 0dB 10% \
1% \
10.0 % 3.61dB Di1% \
1.0% 6.64 dB
0.1% 8.30dB
0.01% 876dB 0.01%
0.001% 8.80dB
0.0001 % 8.82dB 0.001 %
Peak 8.85dB
51.57 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position T - Bandwidth 5.0 MHz - Antenna A

=l o e
SENSESEXT]. [ AUGNAUTO | 03:03:10 PMMay 09, 2016
Center Freq: 1.987500000 GHz Radio 5td: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
37.24 % at 0dB 10% \~\
1% \\
10.0% 3.68dB 01 %
1.0 % 6.47 dB
0.1% 7.09dB
001%  7.18dB 0.01%
0.001% 7.23dB
0.0001% 7.27dB 0.001 %
Peak 7.28 dB
52.99 dBm
e ) 20dB
Info BW 80.000 MHz
MSG STATUS

Channel Position T - Bandwidth 10.0 MHz - Antenna A

= Keysight Spectrum Analyzes - Power Stat CCOF

RL__ | RF__|S0@ DC I [ semse:ExT] I ALIGN AUTD |
Eenler Freq 1.985000000 GHz | Center Freq: 1.985000000 GH Radio Std: None

s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.62 dBm oy
37.31 % at 0dB o— \
1% \"\

10.0 % 3.66 dB 04 %

1.0% 6.48 dB

0.1% 7.12dB

001% 7.27dB 0.01%

0.001% 7.36dB

0.0001 % 7.40dB 0.001 %

Peak 7.42dB

53.04 dBm
0000 % e 204dB
Info BW 80.000 MHz

MSG STATUS
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Channel Position T - Bandwidth 15.0 MHz - Antenna A

T o s

2500000 GHz

04:31:22 PMMay 09, 2016

Radio Std: None

- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.50 dBm P |
37.18 % at 0dB 10% \~\
1% \\
10.0% 3.68 dB 04 %
1.0 % 6.47 dB
0.1% 7.17 dB
001%  7.40dB 0.01%
0.001% 7.54dB \
0.0001 % 7.64dB 0.001 %
Peak 7.65dB
53.15dBm
0.0001 %5=w =T
Info BW 80.000 MHz
MSG STATUS
Channel Position T - Bandwidth 20.0 MHz - Antenna A
= Weyugnt 5 Anlyzer - Power Stat CCDF [=T5 el
RL_ | RF_ | 508 DC [ [ senseexTi [ AuGH aut0 04:57:29 PMMay 09, 2016 _
Eenler Freq 1.980000000 GHz | Center Freq: 1.980000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.73 dBm e |
37.34 % at 0dB o—> \
1% \\
10.0 % 3.66 dB 04 %
1.0% 6.45dB
0.1% 7.19dB
0.01% 7.45dB 0.01%
0.001% 7.64dB \
0.0001% 7.79dB 0.001 %
Peak 7.84 dB
53.57 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position B - Bandwidth 1.4 MHz - Antenna B

= s
_ALIGHAUTD | 01:01:25 PMMay 09, 2016
00000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
43.22 dBm o |
36.92 % at 0dB 10% \
1% \\
10.0% 3.64 dB 01 % ),
1.0 % 6.61dB
0.1% 8.25dB
001% 878dB 0.01%
0.001% 8.85dB
0.0001 % 8.88dB 0.001 %
Peak 8.90 dB
52.12 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 3.0 MHz - Antenna B
- Weysight Specrum Analyze: - Power St CCOF T=To s
RL_ | RF_ | 508 DC [ [ senseexTi [ AGH auTO 01:36:36 PHMay 09, 2016 _
Eenler Freq 1.931500000 GHz | Center Freq: 1.931500000 GHz Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.95 dBm e, |
37.01 % at 0dB 10% \
1% \\
10.0 % 3.63dB 04 %
1.0% 6.56 dB
0.1% 8.16 dB
0.01% 874dB 0.01%
0.001% 8.81dB
0.0001 % 8.84dB 0.001 %
Peak 8.85dB
51.80 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position B - Bandwidth 5.0 MHz - Antenna B

Product Service

o wspmnhm Pu-suw =l o e
RL | | = SEN ALIGN AUTO 02:44:10 PH May 09, 2016
Eenter Fraq 1. 932500000 GHz | . gr":";:.“&ul 532500000 Bg:“n“ i i M Radio Std: None
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.06 dBm ==
37.13 % at 0dB 10% \~\
1% \‘\
10.0 % 3.68 dB 01 %
1.0 % 6.47 dB
01% 7.11dB
001% 7.22dB 0.01%
0.001% 7.27dB
0.0001% 7.31dB 0.001 %
Peak 7.33dB
52.39 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 10.0 MHz - Antenna B
= Feynght 5 Analy Msuccnﬁ Tl o s
RL [ RF 500 | | sensEExT ALIGN AUTO 03:47:56 PMMay 09, 2016
Eenler Freq 1. 935[)(]01][)[) GHz | Center Freq: 1.935000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.60 dBm oo
37.32 % at 0dB 10% \~\
1% \\
10.0 % 3.67 dB 04 %
1.0% 6.47 dB
0.1% 7.16 dB
001%  7.37dB 0.01%
0.001% 7.51dB
0.0001 % 7.61dB 0.001 %
Peak 7.63dB
53.23 dBm
0000 % e 204dB
Info BW 80.000 MHz
MSG STATUS
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Channel Position B - Bandwidth 15.0 MHz - Antenna B

Product Service

- S - Power St CCOF ==
RL | | 5 SEN ALTGN AUTD 04:17:50 PM May 09, 2016
Eenter Fraq 1. 937500000 GHz | . gr":";:.“&ul ”TW Bg:“n“ i i M Radio Std: None
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.67 dBm P |
37.29 % at 0dB foR—— \
1% \\
10.0 % 3.65dB —
1.0% 6.47 dB
0.1% 7.24dB
001% 7.53dB 0.01%
0.001% 7.72dB B
0.0001% 7.84dB 0.001 %
Peak 7.94 dB
53.61 dBm
PO X o 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position B - Bandwidth 20.0 MHz - Antenna B
= Keysight Spectrum Analy S oo s
RL [ R |50@ | | sensEExT ALIGN AUTO 04:44:24 PMMay 09, 2016
Eenler Freq 1. 940[)(]01][)[) GHz | Center Freq: 1. SGWOOOOOGHI Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.57 dBm |
37.31 % at 0dB o—> \
1% \\\
10.0 % 3.67 dB Di1%

1.0 % 6.43 dB ’
0.1% 7.29 dB
0.01 %

0.01% 7.66 dB
0.001% 7.92dB

Info BW 80.000 MHz

MSG STATUS
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0.0001 % 8.25dB 0.001 %
Peak 8.27 dB
53.84 dBm
0.0001 % 5 7048
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Channel Position M - Bandwidth 1.4 MHz - Antenna B

= o e
| __AIGNATO [ 01:08:36 PM May 09, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
42.85 dBm Y
36.96 % at 0dB 10% \
1% \\
10.0% 3.64 dB 01 % h
1.0 % 6.60 dB
0.1% 8.24 dB
001% 881dB 0.01%
0.001% 8.88dB
0.0001 % 8.91dB 0.001 %
Peak 8.91dB
51.76 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 3.0 MHz - Antenna B
= Weyugnt 5 Anlyzer - Power Stat CCDF [=T5 ol
RL_ | RF | 508 DC [ [ senseexTi [ AGN auT0 01:43:21 PHMay 09, 2016 _
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.84 dBm ==
36.88 % at 0dB 10% \
1% \\
10.0 % 3.63dB 04 %
1.0% 6.57 dB
0.1% 8.14 dB
001% 875dB 0.01%
0.001% 8.80dB
0.0001 % 8.81dB 0.001 %
Peak 8.85dB
51.69 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna B

e |
[ AIGNAUTO | 02:50:57 PMMay 09, 2016
960000000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#IFGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.52 dBm =
37.19 % at 0dB 10% \~\
1% \\

10.0% 3.69dB 04 %
1.0 % 6.48 dB
0.1% 7.13dB
001%  7.18dB 0.01%
0.001% 7.20dB
0.0001% 7.22dB 0.001 %
Peak 7.24 dB

52.76 dBm

0.0001 %5 5048
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 10.0 MHz - Antenna B

= Keysight Spectrum Analyzes - Power Stat CCOF

RL__ | RF__|S0@ DC I [ semse:ExT] I ALIGN AUTD
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None

s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.58 dBm e
37.27 % at 0dB o—> \
1% \\

10.0 % 3.66 dB 04 %

1.0% 6.48 dB

0.1% 7.11dB

001% 7.16dB 0.01%

0.001% 7.19dB

0.0001% 7.21dB 0.001 %

Peak 7.22dB

52.80 dBm
0000 % e 204dB
Info BW 80.000 MHz

MSG STATUS
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Channel Position M - Bandwidth 15.0 MHz - Antenna B

T= o s
[ AIGNAUTO | 04:27:16 PMMay 09, 2016
960000000 GHz Radio 5td: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
45.52 dBm ==
37.30 % at 0dB 10% \\
1% \\
10.0% 3.66 dB 01 %
1.0 % 6.49 dB
0.1% 7.11dB
001% 7.17dB 0.01%
0.001% 7.20dB
0.0001% 7.23dB 0.001 %
Peak 7.25dB
52.77 dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 20.0 MHz - Antenna B
= Weyugnt 5 Anlyzer - Power Stat CCDF [=T5 ol
RL_ | RF | 508 DC [ [ senseexTi [ AGN auT0 04:53:41 PMMay 09, 2016 _
Eenler Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
45.47 dBm o
37.29 % at 0dB o—> \
1% \\
10.0% 3.67 dB 04 %
1.0% 6.48 dB
0.1% 7.10dB
001% 7.18dB 0.01%
0.001% 7.23dB
0.0001 % 7.27dB 0.001 %
Peak 7.30dB
52.77 dBm
0.0001 % oas 7048
Info BW 80.000 MHz
MSG STATUS
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Channel Position T - Bandwidth 1.4 MHz - Antenna B

T=e s
[ alhaumo | 01:24:12 PMMay 09, 2016
9300000 GHz Radio 5td: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
42.84 dBm Y
36.91 % at 0dB 10% \
1% \\
10.0% 3.65dB 01 %
1.0 % 6.57 dB
0.1% 8.20 dB
001% 879dB 0.01%
0.001% 8.87dB
0.0001 % 8.88dB 0.001 %
Peak 8.91dB
51.75dBm
DLON 0dB 20dB
Info BW 80.000 MHz
MSG STATUS
Channel Position T - Bandwidth 3.0 MHz - Antenna B
1= Weysight Spectrum Anslyzer - Power St CCOF oo s
RL__ | RF__|50@ DC I [ semse:ExT] I ALIGN AUTD 02:02:35PH.
Eenler Freq 1.988500000 GHz | Center Freq: 1.988500000 GH: Radio Std: None
s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 22 dB
Average Power 100 %, S2ussian
42.66 dBm e |
37.04 % at 0dB 10% \
1% \\
10.0 % 3.62dB 04 %
1.0% 6.56 dB
0.1% 8.11dB
001% 873dB 0.01%
0.001% 8.79dB
0.0001 % 8.81dB 0.001 %
Peak 8.83dB
51.49 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Channel Position T - Bandwidth 5.0 MHz - Antenna B

= e s
SENSESEXT]. [ AUGNAUTO | 03:09:57 PMMay 09, 2016
Center Freq: 1.987500000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 22 dB
Average Power 100 o, SAussian
37.19 % at 0dB 10% \~\
1% \\
10.0% 3.69dB 01 %
1.0 % 6.48 dB
0.1% 7.12dB
001% 7.21dB 0.01%
0.001% 7.26dB
0.0001% 7.30dB 0.001 %
Peak 7.32dB
53.03 dBm
e ) 20dB
Info BW 80.000 MHz
MSG STATUS

Channel Position T - Bandwidth 10.0 MHz - Antenna B

= Keysight Spectrum Analyzes - Power Stat CCOF

RL__ | RF__|S0@ DC I [ semse:ExT] I ALIGN AUTD |
Eenler Freq 1.985000000 GHz | Center Freq: 1.985000000 GH Radio Std: None

s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power 100 %, S2ussian
45.57 dBm oy
37.33 % at 0dB o—> \
1% \\

10.0 % 3.67 dB 04 %

1.0% 6.48 dB

0.1% 7.13dB

001%  7.28dB 0.01%

0.001% 7.35dB

0.0001 % 7.40dB 0.001 %

Peak 7.43dB

53.00 dBm
0000 % e 204dB
Info BW 80.000 MHz

MSG STATUS
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Channel Position T - Bandwidth 15.0 MHz - Antenna B

=t “@
[ AIGNAUTO | 04:34:58 PM May 09, 2016
2500000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M10.0 Mpt
#FGain:Low #Atten: 24 dB
Average Power 100 o, SAussian
45.41 dBm Bl
37.27 % at 0dB 10% \\
1% \\

10.0% 3.66 dB 01 %
1.0 % 6.49 dB
0.1% 7.19dB
0.01% 7.41dB 0.01%
0.001% 7.59dB \
0.0001% 7.65dB 0.001 %
Peak 7.67 dB

53.08 dBm

0.0001 %5 5048
Info BW 80.000 MHz
MSG STATUS

Channel Position T - Bandwidth 20.0 MHz - Antenna B

= Keymght 5 Anslyzes - Pawes Stat CCOF

RL [ R |S50& DC | | sense:ExT 1 ALIGN AUTO |
Eenter Freq 1.980000000 GHz | Center Freq: 1.980000000 GH: Radio Std: None

s~ Trig: Free Run Counts: 10.0 MM0.0 Mpt
#FGain:Low #Aten: 24 dB
Average Power
g 100 % Gaussian
45.72 dBm o, |
10% \\\

37.30 % at 0dB

\

1% AN

10.0 % 3.67 dB 04 % \

1.0 % 6.48 dB ’
0.1% 7.22dB
0.01 %

0.01% 7.48 dB
0001% 7.63dB \
0.0001% 7.76 dB 0.001 %
Peak 7.77 dB \ \
53.49 dBm
0.0001 % oas 7048

Info BW 80.000 MHz

MSG STATUS
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Configuration 2

Maximum Output Power
44 .8 dBm for 1.4 and 3 MHz bandwidths, 46.0 dBm for 5, 10, 15, and 20 MHz

Product Service

Carrier
Modulation | Bandwidth | Antenna
(MHz) Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
QPSK 1.4 A 44.10 40.43 44.32 40.42 44.54 40.59
1.4 B 44.46 41.04 44.27 40.55 44.50 40.55
Total 47.29 43.76 47.31 43.50 47.53 43.58
3.0 A 44.05 37.57 44.32 37.71 44 .57 37.88
QapsK 3.0 B 44.42 37.86 44.30 37.92 44.49 37.91
Total 47.25 40.73 47.32 40.83 47.54 40.91
QPSK 5.0 A 45.59 36.85 45.45 37.01 45.50 36.64
5.0 B 45.69 37.10 45.34 36.80 45.62 36.93
Total 48.65 39.99 48.41 39.92 48.57 39.80
10.0 A 45.62 34.05 45.38 33.62 45.52 33.90
QapsK 10.0 B 45.66 33.97 45.38 33.71 45.63 33.95
Total 48.65 37.02 48.39 36.68 48.59 36.94
QPSK 15.0 A 45.60 32.24 45.46 31.93 45.52 32.10
15.0 B 45.74 32.31 45.48 31.86 45.65 32.23
Total 48.68 35.29 48.48 34.91 48.60 35.18
QPSK 20.0 A 45.78 31.25 45.48 30.80 45.51 30.96
20.0 B 45.86 31.12 45.52 30.83 4557 30.88
Total 48.83 34.20 48.51 33.83 48.55 33.93

Configuration 3

Maximum Output Power
44.8 dBm for 1.4 and 3 MHz bandwidths, 46.0 dBm for 5, 10, 15, and 20 MHz

Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth | Antenna
(MHz) Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
aPsK 14 A 44.09 38.64 44.30 39.03 44.60 39.34
1.4 B 44.46 39.00 44.35 39.06 44.54 39.25
Total 47.29 41.83 47.34 42.06 47.58 42.31
3.0 A 44.22 35.89 44.50 36.31 44.57 36.02
apsK 3.0 B 44.57 36.12 44.39 35.90 44.61 36.13
Total 47.41 39.02 47.46 39.12 47.60 39.09
5.0 A 45.71 35.13 45.46 34.87 45.58 35.09
apsK 5.0 B 45.78 35.36 45.47 34.96 45.66 35.03
Total 48.76 38.26 48.48 37.93 48.63 38.07
aPsK 10.0 A 45.65 32.15 45.49 32.04 45.55 3242
10.0 B 45.70 32.19 45.48 31.96 45.58 32.22
Total 48.69 35.18 48.50 35.01 48.58 35.33
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Configuration 12

Maximum Output Power 46.0 dBm

Product Service

Peak to Average Ratio (PAR) / Output Power
LTE Channel Position Channel Position Channel Position
Mvggu[l);vltiﬁn Bandwidth Antenna BRFBW MRFBW TRFBW
(MHz) Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
15.0 A 45.79 37.83 45.73 37.62 45.80 37.68
16QAM
15.0 B 45.74 37.56 45.59 37.51 45.80 37.60
Total 48.78 40.71 48.67 40.58 48.81 40.65

Configuration 14

Maximum Output Power 46.0 dBm

Peak to Average Ratio (PAR) / Output Power
WCDMA LTE Channel Position Channel Position Channel Position
Mogulation Bandwidth | Antenna BRFBW MRFBW TRFBW
(MHz) Average Power Average Power Average Power
dBm dBm/MHz dBm dBm/MHz dBm dBm/MHz
5.0 A 45.51 31.44 45.29 31.42 45.38 31.46
16QAM
5.0 B 45.25 31.38 45.41 31.37 45.18 31.19
Total 48.39 34.42 48.36 34.41 48.29 34.34
Limit
Peak Power <500 W or <+57 dBm
Peak to Average Ratio 13 dB
Document 75934391 Report 01 Issue 1 Page 39 of 207
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Product Service

2.2 OCCUPIED BANDWIDTH

2.21 Specification Reference
FCC CFR 47 Part 2, Clause 2.1049
FCC CFR 47 Part 24, Clause 24.238 (b)
Industry Canada RSS-GEN, Clause 6.6
2.2.2 Date of Test and Modification State

16 and 18 May 2016 - Modification State 0

223 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.2.4 Environmental Conditions

Ambient Temperature 24.2°C
Relative Humidity 26.6%

2.2.5 Test Method

The EUT was connected to a Signal Analyser via attenuators and an RF switch. The path loss
between the EUT and the Analyser was measured using a Network Analyser and entered as a
Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

Measurements were performed using the Analyser Occupied Bandwidth measurement mode
function in accordance with FCC KDB 971168 D01 v02r02.

The Analyser RBW was configured to be at least 1% of the channel bandwidth of the carrier to
be measured.

Testing was performed on both ports.
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2.2.6 Test Results

Configuration 6
WCDMA SC, Antenna A

Maximum Output 46.0 dBm

Product Service

Result (kHz)
Carrier Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied 26 dB Occupied 26 dB Occupied 26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
4.2 MHz / QPSK 3,844.18 4,105.68 3,853.08 4,114.29 3,855.27 4,119.47
Channel Position B - Bandwidth 4.2 MHz - Antenna A
- www i l-o-f & ki
SENSE:EXT] | ALl [TEFE SSAN ay 11, 2016
Center Freq 1.632400000 GHz | Center Freq; 1.932400000 GHz Radio Std: None
- Trig: Free Run Avg|Held: 200/200
#FGain:Low #Aten: 22dB Radio Device: BTS
10 dBJdiv Ref 52.28 dBm
Leg———— T 1
a2
0 iyt Pl T4 L onpp st
2
12 }' ﬁ
- [ |
-7.72 Ja Ell
7T
77 PP .-r*n‘( wm ardirlt
o U v o
37T
ICenter 1.932 GHz Span 8.4 MHz
[fRes BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 53.9 dBm
3.8442 MHz
Transmit Freq Error 6.799 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,106 MHz x dB -26.00 dB

Document 75934391 Report 01 Issue 1
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Channel Position M - Bandwidth 4.2 MHz - Antenna A

Avg|Hold: 2000200

=T
[ ALIGN aUTD 09:46:08 AM May 11, 2016
C r Freq: 1.960000000 GHz Radio Std: None

MSG

- Trig: Free Run
| #FGain:Low #Amen: 22dB Radio Device: BTS
10 dBidiv Ref 52.64 dBm
Log
426
P N LTI TP L. S PP S X e ey,
- 0
128 / \
264 { ]l
73 ! 1
I 1
274 s d“‘; L"-J"\ L N
Se R T T
374
[Center 1.96 GHz Span 8.4 MHz|
[#Res BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 53.8 dBm
3.8531 MHz
Transmit Freq Error 7.852 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.114 MHz x dB -26.00 dB

STATUS

Channel Position T - Bandwidth 4.2 MHz - Antenna A

- Weysight Specrum Analyes - Occupied B . -
RL | RF 500 DC | SENSE:EXT] | ALIGN 2UTO
Center Freq 1.987600000 GHz | Center Freq: 1.987600000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Aten: 22dB Radio Device: BTS
10 dBidiv Ref 52.70 dBm
Leal™————— 1
a7
n7 e el ey e, o
n7 \
27 [ \
" [ \
e J ﬁ
173 J 1
73 "l'“hp"!!' R WMJ"; WW‘U\MJ\ v
-7 3
ICenter 1.988 GHz Span 8.4 MHz
[#Res BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 53.8 dBm
3.8553 MHz
Transmit Freq Error 2.896 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.119 MHz x dB -26.00 dB

MSG

Document 75934391 Report 01 Issue 1
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Maximum Output Power 46.0 dBm

Product Service

Result (kHz)
Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
ggs'v'KHz / 4,181.43 4,659.16 4,165.70 4,668.24 4,162.64 4,646.84
Channel Position B - Bandwidth 5.0 MHz - Antenna A
= eysight Spectnum Analyzer - Occupied BW o = =
RL 5 500 DC il | | 05:50:00 AM May 11, 2016
\Center Freq 1.932400000 GHz | . Tr'i:‘:';::'&:‘l-ﬂm szq|HnId: T Radio Std: None
#IFGain:Low #Atten: 20 dB Radio Device: BTS
15 dBidiv Ref 53.53 dBm
Log
385 WW‘WW~
715 A1 L,
o / A
If \x
515
665
815
[Center 1.932 GHz Span 10 MHz,
[fRes BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 53.7 dBm
4.1814 MHz
Transmit Freq Error 2.021 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.659 MHz x dB -26.00 dB
MSG STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna A

= o e
| ALIGHAUTO | 09:53:30 AM May 11, 2016
C r Freq: 1.960000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Amen: 20 dB Radio Device: BTS
10 dBidiv Ref 53.37 dBm
Log
434
334 — P e e e W o, S, Mﬁu.w"
g / \\
134
- / |
653 { 11
166
e i e
PYPROY VIR LW i hiiaaiias ¥ SW N WY
-3BE
[Center 1.96 GHz Span 10 MHz|
[#Res BW 51 KkHz #VBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 53.7 dBm
4.1657 MHz
Transmit Freq Error 6.055 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.668 MHz x dB -26.00 dB
MSG STATUS
Channel Position T - Bandwidth 5.0 MHz - Antenna A
- Weysight Specrum Analyes - Occupied B . - =N = |
RL_ | #F 500 DC [ SENSEEXT| I ALIGN AUTD | 09:55:16 AM May 11, 2016
\Center Freq 1.987600000 GHz | Center Freq: 1.987600000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Aten: 22dB Radio Device: BTS
10 dBidiv Ref 52.64 dBm
Leal™————— 1
426
nE “Mw A e e
ne A i
5 / X
- / \
a2 [ |
174 f \
2 A R IR Y A A I i)
374
ICenter 1.988 GHz Span 10 MHz
[#Res BW 51 kHz #VBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 53.6 dBm
4.1626 MHz
Transmit Freq Error -4.751 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.647 MHz x dB -26.00 dB

MSG
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Configuration 6

WCDMA SC, Antenna B

Maximum Output Power 46.0 dBm

Product Service

Result (kHz)
Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
4.2 MHz 3,846.23 4,109.64 3,851.17 4,116.56 3,856.09 4,121.39
QPSK
Channel Position B - Bandwidth 4.2 MHz - Antenna B
E RL AF 500 OC EEXT| e 5 1 e n;::d:_.:mﬂaru.zuts
enter Freq 1.932400000 GHz g8 T;:';r :g;m- M-:ql —_— o Std: None
#FGain:Low #Aten: 20 dB Radio Device: BTS
10 dB/div Ref 52.74 dBm
Log
a7
27 [ P ) S bty s Bl M,
27 ‘\.
2t / \
274 'Ir ]l
e | |
73 J ]l
273 i, ..)J‘f Wmpllfe st
VNS T
373
ICenter 1.932 GHz Span 8.4 MHz
[fRes BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 53.5 dBm
3.8462 MHz
Transmit Freq Error 4.299 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.110 MHz x dB -26.00 dB

MSG
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Channel Position M - Bandwidth 4.2 MHz - Antenna B

| sEmsE-ExT] ALIGN AUTO

Center Freq: 1960000000 GHz Radio Std: None

w#—  Trig: Free Run Avg|Hold: 2000200
#AFGain:Low #Atten: 22 dB Radio Device: BTS
10 dBidiv Ref 52.16 dBm
Log
422
22 ety e LA B Tl e AN e g S ]
22 /
122 f ]L
216 ; ]l
784 | ]
178 f l
BIT| M—— .;»\W—"‘J"J s -
-37.8
[Center 1.96 GHz Span 8.4 MHz
[#Res BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 54.0 dBm
3.8512 MHz
Transmit Freq Error 6.973 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.117 MHz x dB -26.00 dB
MSG STATUS

Channel Position T - Bandwidth 4.2 MHz - Antenna B

= D = |
RL BF__ [som OC [ sense:ext] [ amNauTo | 09:48:23 AM May 11, 2016
%emer Freq 1.987600000 GHz Center Freq: 1.987600000 GHz Radio Std: None
~p- Trig: Free Run Avg|Held: 2007200
#AFGain:Low #Atten: 22 dB Radio Device: BTS
10 dBldiv Ref 52.15 dBm
Log[™ =1
22
122 i kWY TN, T o Y
22 / A
122 ']I i‘
.f |
785
J t
279 frprtnrtoms P reeurain wfle
379
[Center 1.988 GHz Span 8.4 MHz|
[Res BW 43 kHz #VBW 130 kHz Sweep 4.4 ms|
Occupied Bandwidth Total Power 53.9 dBm
3.8561 MHz
Transmit Freq Error 3.47T kHz % of OBW Power 99.00 %
x dB Bandwidth 4.121 MHz x dB -26.00 dB
MSG STATUS
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WCDMA SC, Antenna B

Maximum Output Power 46.0 dBm

Product Service

Result (kHz)
Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
5.0 MHz/ 4,166.70 4,629.14 4,174.01 4,625.74 4,166.73 4,629.76
QPSK
Channel Position B - Bandwidth 5.0 MHz - Antenna B
£ KayightSpecrur i ke =l

RL AF 50 0 DC
Eenter Freq 1.932400000 GHz

" Center Freq; 1.932400000 GHz _

Radio Std: None

| 09:50:56 AM May 11, 2016

MSG

Document 75934391 Report 01 Issue 1

s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 52.74 dBm
Log
27
27 e WW—».
27 JJ ol
27 / \
274 ]TJII ‘]ll
1%
[ 1
73
B il T
ww e e A
373
[Center 1.932 GHz Span 10 MHz,
[fRes BW 51 kHz #VBW 160 kHz Sweep 5 ms|
Occupied Bandwidth Total Power 53.3 dBm
4.1667 MHz
Transmit Freq Error 7.593 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.629 MHz x dB -26.00 dB

STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna B

| sEmsE-ExT] ALTGN

3N AUTO
Center Freq: 1.960000000 GHz

09:52:17

i Radio Std: None
w#—  Trig: Free Run Avg|Hold: 2000200
#AFGain:Low #Aten: 22dB Radio Device: BTS
16 dBidiv Ref §3.19 dBm
Log
32 - . — 1
72 /f' "\
81
681 Jrl( \\
28 PRI PR epTY Se ' it
368
518
568
-81.8
[Center 1.96 GHz Span 10 MHz|
[#Res BW 51 kHz #VBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 53.8 dBm
41740 MHz
Transmit Freq Error 4.396 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.626 MHz x dB -26.00 dB
MSG STATUS
Channel Position T - Bandwidth 5.0 MHz - Antenna B
- o Ocopedty : L= T el
RL AF | 508  DC | SENSE:EXT| | ALTGN AUTOD 0§:56:00 &M May 11, 2016
%emer Freq 1.987600000 GHz Center Freq: 1.987600000 GHz Radio Std: None
~p- Trig: Free Run Avg|Held: 2007200
#FGain:Low #Aten: 20 dB Radio Device: BTS
10 dB/div Ref 53.06 dBm
Log[™ =1
431
131 L s forpernl et e A e fharbonecey, -
/ I
231
131 f ‘\
il f{ ‘uﬂ
-694
-16.9 II i
269 | A B e e
-36.9
ICenter 1.988 GHz Span 10 MHz|
[fRes BW 51kHz #VBW 160 kHz Sweep 5 ms|
Occupied Bandwidth Total Power 53.8 dBm
4.1667 MHz
Transmit Freq Error -13.546 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.630 MHz x dB -26.00 dB

MSG STATUS
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Configuration 1

LTE SC, Antenna A

Product Service

Maximum Output Power 43.0 dBm for 1.4 and 3 MHz bandwidths, 46.0 dBm for 5, 10, 15, and

20 MHz
Result (kHz)
Carrier " " "
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
ggév'KHz / 1,096.74 1,257.31 1,098.69 1,275.89 1,096.22 1,258.28
%gs'\"KHZ / 2,695.35 2,894.86 2,695.29 2,899.76 2,692.48 2,901.93
ggS'\AKHZ f 4,478.00 4,787.07 4,484.11 4,811.22 4,475.98 4,809.08
g%g:g'Hz / 8,950.78 9,575.78 8,962.96 9,568.72 8,953.66 9,610.14
1Q5F;gl'¥'HZ/ 13,432.16 14,359.95 13,441.42 14,379.74 13,416.71 14,342.87
é%g&"“z / 17,850.78 19,111.04 17,896.38 19,057.09 17,886.60 19,085.75
Channel Position B - Bandwidth 1.4 MHz - Antenna A
e e it i - o =
SENSE-EXT] I ALIGN AUTO 12:01:22 PMMay 09, 2016
Cemar Frgq 1. 9307000[)(] GHz l Center Freq: 1.930700000 GHz Radio Std: None
—#- Trig: Free Run Avg|Held: 200200
#IFGain:Low #Aten: 20 dB Radio Device: BTS
10 dBidiv Ref 48.09 dBm
Log
381
81 _J‘-HM.I’ ;Mw“\u
181 r
o Fi S
-1.91 (J \
-119 I \|
-21.9 JI ]I
319 e LAV, PV
[ rpmgrsreti e il e
-419
Center 1.931 GHz Span 2.8 MHz
Fﬂes BW 15 kHz #VBW 43 kHz Sweep 12m
Occupied Bandwidth Total Power 49.3 dBm
1.0967 MHz
Transmit Freq Error -1.680 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.257 MHz x dB -26.00 dB
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Channel Position B - Bandwidth 3.0 MHz - Antenna A

= Feysight Spectium Analyzer - Occupied B

e ]
g RU_ [ m_ [s0g Dc ] [ sensexm [ AIGNAUTO | 01:32:16 PMMay 09, 2016
Center Freq: 1.931500000 GH: Radio Std: N
enter Freq 1.931500000 GHz | — THE Frmf'gu" A:mmld: o one
| #FGain:Low #Amen: 20 dB Radio Device: BTS
15 dBidiv Ref 47.71 dBm
Log
n7 e e |
1T
] ‘/ \
123 _JI‘I{ \L
273 o i Y e e ——
423
573
723
873
ICenter 1.932 GHz Span 6 MHz|
[#Res BW 30 kHz #VBW 91 kHz Sweep 6.4 ms|
Occupied Bandwidth Total Power 49.4 dBm
2.6954 MHz
Transmit Freq Error 1.724 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.895 MHz x dB -26.00 dB

MSG STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna A

= WeyightSpecium Al - Occupied BV . -
RL | RF 500 DC | SENSE:EXT] | ALIGN 2UTO
\Center Freq 1.932500000 GHz | Center Freq: 1.932500000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 50.67 dBm
Log[™ =T
w07
07 T .y
207
07 [ \
0670 ! ‘]l
B / |
193 || ll
s el Yl
- e AL
393
[Center 1.933 GHz Span 10 MHz|
[#Res BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 52.6 dBm
4.4780 MHz
Transmit Freq Error 4.001 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.787 MHz x dB -26.00 dB

MSG STATUS
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Channel Position B - Bandwidth 10.0 MHz - Antenna A

T o s

SE| | ALIGN AUTO
Center Freq: 1.935000000 GHz
- Trig: Free Run

Avg|Hold: 2000200

03:44:56 PMMay 09, 2016

Radio Std: None

| #FGain:Low #Atten: 22 dB Radio Device: BTS
10 dBidiv Ref 50.89 dBm

Log

409

09 il e Tt e T, s

209

=
-
[
|41

o1 l

L

MSG STATUS

Channel Position B - Bandwidth 15.0 MHz - Antenna A

291 b g _..JJ """«...., Al polllnan s g
391
[Center 1.935 GHz Span 20 MHz|
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 53.1 dBm
8.9508 MHz
Transmit Freq Error 21.849 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.576 MHz x dB -26.00 dB

- Weysight Specrum Analyzes - Occupied B . -
RL | 3 500 DC | SENSEEXT] I ALTGN AUTO
iCenter Freq 1.937500000 GHz | Center Freq: 1.937500000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 22 dB Radio Device: BTS
10 dB/div Ref 51.46 dBm
Log[™ =T
ns
ns W s e M sl o e i o e S e Rk
ns _J \
15
i / \
= | 5
185 | \
-85 e o i ru._n.! L“'Mwmr\-#'w Mol
85
[Center 1.938 GHz Span 30 MHz|
[#*Res BW 150 kHz #VBW 470 kHz Sweep 1.333m
Occupied Bandwidth Total Power 53.3 dBm
13.432 MHz
Transmit Freq Error 18.649 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.36 MHz x dB -26.00 dB

MSG STATUS
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Channel Position B - Bandwidth 20.0 MHz - Antenna A

T o s

SE| | ALIGN AUTO
Center Freq: 1.940000000 GHz
- Trig: Free Run Avg|Hold: 2000200

04:39:47 PHMay 09, 2016
Radio Std: None

| #FGain:Low #Amen: 20 dB Radio Device: BTS
15 dBidiv Ref 52.05 dBm
Log
71 - T
- / \
705
] ROy K e v =7 v e v Y Fyp——
380
530
€80
830
[Center 1.94 GHz Span 40 MHz|
[#Res BW 200 kHz #VBW 620 kHz Sweep 1ms|
Occupied Bandwidth Total Power 53.1 dBm
17.851 MHz
Transmit Freq Error 62.356 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.11 MHz x dB -26.00 dB
MSG STATUS

Channel Position M - Bandwidth 1.4 MHz - Antenna A

g oG T

RL I R 1500 DC
\ICenter Freq 1.960000000 GHz

[ semse:ext] [ ALIGN aUTO

| ' Center Fraq: 1.960000000 GH:

Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Aten: 20 dB Radio Device: BTS
10 dBidiv Ref 47.90 dBm
Log[™ =T
e
779 oo on]
]
17
i £ 5
e ! a!
/ ]
21 / |
331 oy Wl L, —_
i T
-42.1
[Center 1.96 GHz Span 2.8 MHz
[#Res BW 15 kHz #VBW 43 kHz Sweep 12m
Occupied Bandwidth Total Power 49.2 dBm
1.0987 MHz
Transmit Freq Error -1.402 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.276 MHz x dB -26.00 dB
MSG STATUS
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Channel Position M - Bandwidth 3.0 MHz - Antenna A

= =k =]
SEMSE:EXT| |___ALIGNAUTG | 01:51:38 PMMay 09, 2016
C r Freq: 1.960000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 47.80 dBm
Log
e
78 Ao i [ DO NSO N pe
7
780 } ‘1
o / \
122 }J 3\
o o~ L7
R R R
422
[Center 1.96 GHz Span 6 MHz|
[#Res BW 30 kHz #VBW 91 kHz Sweep 6.4 ms
Occupied Bandwidth Total Power 49.4 dBm
2.6953 MHz
Transmit Freq Error 666 Hz % of OBW Power 99.00 %
x dB Bandwidth 2.900 MHz x dB -26.00 dB
MSG

STATUS

Channel Position M - Bandwidth 5.0 MHz - Antenna A

[ Weysight Spectrum Anslyzes - Occupied BW
AL | FRF 500 DC I SENSEEXT| [ AuGH auTo
\Center Freq 1.960000000 GHz | Center Freq: 1.960000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dB/div Ref 50.78 dBm
Log[™ =T
i
n e M e Y et i 1 A S bt
08
i / |
h 780 J ‘l
B | |
192 J k
g =
392
[Center 1.96 GHz Span 10 MHz|
[fRes BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 52.7 dBm
4.4841 MHz
Transmit Freq Error 3.591 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.811 MHz x dB -26.00 dB

MSG STATUS
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Channel Position M - Bandwidth 10.0 MHz - Antenna A

= s
[ alnaumo | 04:00:51 PMMay 09, 2016
C r Freq: 1.960000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Atten: 22 dB Radio Device: BTS
10 dBidiv Ref 51.23 dBm
Log
02
32 A L S s,
n2
1.2 { \l
o / \
P | |
188 | 1
g WO SRS EY Y oo L-me_ A\ A 2
388
[Center 1.96 GHz Span 20 MHz|
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|

Occupied Bandwidth Total Power 53.1 dBm
8.9630 MHz
Transmit Freq Error 10.209 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.569 MHz x dB -26.00 dB
MSG

STATUS

Channel Position M - Bandwidth 15.0 MHz - Antenna A

= WeyightSpecium Al - Occupied BV - =2
RL_ | #F Son DC [ [ semse:ExT] I ALIGN AUTD | 244
\Center Freq 1.960000000 GHz | Center Freq: 1.960000000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 22 dB Radio Device: BTS
10 dBidiv Ref 51.28 dBm
Log[™ — ]
a
3 e L e i
2
o 5 |
1 / \
872 iJ 1|||
-18.7
87 WMWW I\M‘UWW
=87
[Center 1.96 GHz Span 30 MHz
[*Res BW 150 kHz #VBW 470 kHz Sweep 1.333m
Occupied Bandwidth Total Power 53.3 dBm
13.441 MHz
Transmit Freq Error 35.043 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.38 MHz x dB -26.00 dB
MG

STATUS
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Channel Position M - Bandwidth 20.0 MHz - Antenna A

e |
[ AIGNAUTO | 04:49:46 PM May 09, 2016
C r Freq: 1.960000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Amen: 22dB Radio Device: BTS
10 dBidiv Ref 51.84 dBm
Log
41
na i e W s e e BN S Y e o e i Y
Fil
n j \
1.84 J‘J 1
8.16 ir L%l
-18.2
282 WWWWMJ LW“*WM
382
[Center 1.96 GHz Span 40 MHz|
[#Res BW 200 kHz #VBW 620 kHz Sweep 1ms|
Occupied Bandwidth Total Power 53.3 dBm
17.896 MHz
Transmit Freq Error 58.394 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.06 MHz x dB -26.00 dB
MSG

STATUS

Channel Position T - Bandwidth 1.4 MHz - Antenna A

= WeyightSpecium Al - Occupied BV - el
RL | RF 500 DC | | SENSE:EXT] | ALIGN BUTO | 1193
\Center Freq 1.989300000 GHz | Center Freq: 1.989300000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 47.82 dBm
Log[™ =T
k}
. et s
78
e K. ES
218 f \\'
122 '{ \
e ( \"w
e M.AF‘AJU SNLNL P
aAm A WAL
422
[Center 1.989 GHz Span 2.8 MHz|
[#Res BW 15 kHz #VBW 43 kHz Sweep 12 m
Occupied Bandwidth Total Power 49.0 dBm
1.0962 MHz
Transmit Freq Error -1.119 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.258 MHz x dB -26.00 dB
MSG

STATUS
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Channel Position T - Bandwidth 3.0 MHz - Antenna A

= “@
| ___ALIGNAUTG | 01:59:25 PHMay 09, 2016
C r Freq: 1.988500000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Atten: 20 dB Radio Device: BTS
15 dBidiv Ref 47.50 dBm
Log
»5 — - =
175 / \
250
125 1( \
275 '___;J L‘« .
Ry i e ]
425
575
725
875
ICenter 1.989 GHz Span 6 MHz|
[#Res BW 30 kHz #VBW 91 kHz Sweep 6.4 ms|
Occupied Bandwidth Total Power 49.4 dBm
2.6925 MHz
Transmit Freq Error 1.272 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.902 MHz x dB -26.00 dB
MSG

STATUS

Channel Position T - Bandwidth 5.0 MHz - Antenna A

Analyzes - Dceupied BW

RL | 3

[ SENSE:EXT

10 DC I 1 1 ALIGN AUTO ] 13
\Center Freq 1.987500000 GHz | Center Freq: 1.987500000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dBldiv Ref 50.97 dBm
Log[™ =T
410
0 T e e prorree PN TN ST )
210
1no f l"
0970 ! \
o / |
-19.0 ﬁ
290 N .\_‘«Mﬂ-""! hn""“'\m\a\.m LN -
-390
[Center 1.988 GHz Span 10 MHz|
[#Res BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 52.9 dBm
4.4760 MHz
Transmit Freq Error 1.060 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.809 MHz x dB -26.00 dB
MsG
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Channel Position T - Bandwidth 10.0 MHz - Antenna A

ok “@
| ALIGHAUTO | 04:05:24 PHMay 09, 2016
C r Freq: 1.385000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Amen: 22dB Radio Device: BTS
10 dBidiv Ref 51.53 dBm
Log
ans
N5 P e e A e T i, AL Ay
Nns }f \
ns
18 / \
847 J‘I 1.
-185 J 1
26 5 prstiana oo o, mf( \""““"W o
-85
[Center 1.985 GHz Span 20 MHz|
[#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 53.1 dBm
8.9537 MHz
Transmit Freq Error 10.654 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.610 MHz x dB -26.00 dB
MSG STATUS
Channel Position T - Bandwidth 15.0 MHz - Antenna A
- Weysigh Specrum Analyes - Occupied B -
RL | RF 500 DC | | SENSE:EXT] | ALIGN 2UTO
\Center Freq 1.982500000 GHz | Center Freq: 1.982500000 GH: Radio Std: None
s~ Trig: Free Run Avg|Held: 200/200
#FGain:Low #Aten: 22dB Radio Device: BTS
10 dBidiv Ref 51.36 dBm
Log[™ =T
aa
N4 e et ey T R T tn,
4
/ i
' f |
= { ]
186 f 1
286 M\AA'WJWJ LN\P"\—-WH- P TP
-6
ICenter 1.983 GHz Span 30 MHz
[*Res BW 150 kHz #VBW 470 kHz Sweep 1.333m
Occupied Bandwidth Total Power 53.3 dBm
13.417 MHz
Transmit Freq Error 6.829 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.34 MHz x dB -26.00 dB
MSG

STATUS
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Channel Position T - Bandwidth 20.0 MHz - Antenna A

= =k “@
SENSESEXT]. [ AIGNAUTO | 04:58:04 PM May 09, 2016
Center Freq: 1.980000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 2000200
| #FGain:Low #Atten: 22 dB Radio Device: BTS
10 dBidiv Ref 51.68 dBm
Log
N7
37 L rter N ey Moo sy b AP st
27
"y f lull
/ \
| |
-18.3
s PO PR e | PPV
383
[Center 1.98 GHz Span 40 MHz|
[#Res BW 200 kHz #VBW 620 kHz Sweep 1ms|
Occupied Bandwidth Total Power 53.5 dBm
17.887 MHz
Transmit Freq Error 52.023 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.09 MHz x dB -26.00 dB

MSG STATUS
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A

AB

Configuration 1

B T

LTE SC, Antenna B

Product Service

Maximum Output Power 43.0 dBm for 1.4 and 3 MHz bandwidths, 46.0 dBm for 5, 10, 15, and

20 MHz
Result (kHz)

Carrier " " o
Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied -26 dB Occupied -26 dB Occupied -26 dB

Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
T4 MHz/
fndly 1,004.42 1,261.31 1,095.15 1,267.83 1,094.17 1,266.91
%gs""KHZ / 2,691.50 2,887.20 2,692.98 2,895.06 2,694.60 2,898.41
%gs'\"KHZ / 4.484.18 4,803.00 4,482.29 4,807.06 4482.73 4794.72
g)F;gI'X'HZ / 8,949.62 9,589.41 8,950.49 9,574.30 8,949.66 9,549.50
1Q5F;g|'¥'HZ’ 13,427.04 14,380.50 13,432.11 14,273.14 13,411.05 14,345.27
éOF;g}'X'HZ’ 17,849.96 19,207.72 17,869.35 19,122.51 17,890.85 19,144.63
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o

Channel Position B - Bandwidth 1.4 MHz - Antenna B

= eysight Spectrum Analyzer - Occupied

(5082 OC

RL RF C
Eemer Freq 1.930700000 GHz

| SENSEEXT) | ALIGN AU
Center Freq: 1.930700000 GHz

w#—  Trig: Free Run
#Atten: 20 dB

TO

#IFGain:Low

Avg|Hold: 2001200

010331 PHMay 05,
Radio Std: None

Radio Device: BTS

10 dBidiv Ref 48.76 dBm

Log
338

28 i e

188

s /£ [,

124 // k‘\.

112 )j

2 /

312 P’y

T

) i
-41.2

4 A

ICenter 1.931 GHz

[#Res BW 15 kHz #VBW 43 kHz

Span 2.8 MHz|
Sweep 12 ms|

Occupied Bandwidth Total Power

1.0944 MHz
-1.950 kHz
1.261 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

MSG STATUS

Channel Position B - Bandwidth 3.0 MHz - Antenna B

49.6 dBm

99.00 %
-26.00 dB

= Occupeed BN

_____ 1 ] ALTGN AUTO
Center Freq: 1.931500000 GHz
- Trig: Free Run

RE [sog DC

AL C
%enter Freq 1.931500000 GHz

AvglHeld: 2001200

01:38:12 PH M3
Radio Std: None

#FGain:Low #Aten: 20 dB Radio Device: BTS
10 dB/div Refl 47.88 dBm
Log[™ =1
a9
79 A oA | e Sy
179
B / \
212 { \
-12.1 ri ]I\
221
(301 ‘\""h ot flaa A o
e ol Vg o
-42.1
ICenter 1.932 GHz Span 6 MHz,
[Res BW 30 kHz #VBW 91 kHz Sweep 6.4 ms|
Occupied Bandwidth Total Power 49.5 dBm
2.6915 MHz
Transmit Freq Error 1.268 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.887 MHz x dB -26.00 dB
MSG STATUS
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Channel Position B - Bandwidth 5.0 MHz - Antenna B

[ o e
[ sense:e [ _aueiamo | 02:46:15 PHMay 09, 2016
Center Freq: 1.932500000 GHz Radio Std: None
w#—  Trig: Free Run Avg|Hold: 2000200
#AFGain:Low #Atten: 20 dB Radio Device: BTS
10 dBidiv Ref 49.95 dBm
Log
400
300 T e i i e
200
o [ \
104 ] L
o1 | \
N P—— MMML_ SN —
40,1
ICenter 1.933 GHz Span 10 MHz|
[#Res BW 51 kHz #VBW 160 kHz Sweep 5ms|
Occupied Bandwidth Total Power 52.1 dBm
4.4842 MHz
Transmit Freq Error 2.403 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.803 MHz x dB -26.00 dB
MSG STATUS
Channel Position B - Bandwidth 10.0 MHz - Antenna B
= byzer - Occupeed BW
RL RE 500 DC [ sewseexT] [ AushAuTo | 0348 ;
%emer Freq 1.935000000 GHz Center Freq: 1.935000000 GHz Radio Std: None
~p- Trig: Free Run Avg|Held: 2007200
#FGain:Low #Atten: 22 dB Radio Device: BTS
10 dB/div Refl 51.47 dBm
Log[™ =1
45
315 ey Pt A LY,
15
i ; \
f \
853 |r ll
185 I ll
295 P P r\rﬂj l"“\mmm.ﬂ.‘ a A
-5
ICenter 1.935 GHz Span 20 MHz|
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 53.1 dBm
8.9496 MHz
Transmit Freq Error 16.772 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.589 MHz x dB -26.00 dB

MSG

STATUS
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Product Service
Channel Position B - Bandwidth 15.0 MHz - Antenna B

= Keysight Spectrum Anatyzer - Occupied [E=E |
E RL__ ] R [s0a OcC [ sese:ex |___AuGNaTo | 04:18:26 PM May 09, 2016
Center Freq: 1.937500000 GH: Radio Std: N
enter Freq 1.937500000 GHz - Tmr:gm A:gmald: o lone
#AFGain:Low #Aten: 22dB Radio Device: BTS
10 dBidiv Ref 51.67 dBm
Log
a7
nr em it T T e A T
217
17 !1 L&
167 ]|' .1‘
r |
183
283 ot htallap e A ot o, wa[ L\NU.M oA
-38.3
ICenter 1.938 GHz Span 30 MHz|
[#Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms]
Occupied Bandwidth Total Power 53.4 dBm
13.427 MHz
Transmit Freq Error 30.564 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.38 MHz x dB -26.00 dB
MSG

STATUS

Channel Position B - Bandwidth 20.0 MHz - Antenna B

= T : [= T e
AL RF__|s0n OC [ sEmseExT| I ALTGN AUTO | 04:45:00 PH May 09, 2016
%emer Freq 1.940000000 GHz Center Freq: 1.940000000 GHz Radio Std: None
«p- Trig: Free Run Avg|Held: 2007200
#AFGain:Low #Arten: 22 dB Radio Device: BTS
10 dB/div Ref 52.03 dBm
Log[™ =1
420
20 bl i pin )
20
B / \
i / 1
797 H ll
180 lj l
26,0 ot i M.-\.Mww‘l L*WMMM
-38.0
[Center 1.94 GHz Span 40 MHz|
[fRes BW 200 kHz #VBW 620 kHz Sweep 1ms|
Occupied Bandwidth Total Power 53.4 dBm
17.850 MHz
Transmit Freq Error 54.278 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.21 MHz x dB -26.00 dB
MSG

STATUS
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Channel Position M - Bandwidth 1.4 MHz - Antenna B

Center Freq: 1.860000000
w#— Trig: Free Run

| sEmsE-ExT] ALTGN

#IFGain:Low

#Atten: 20 dB

N AUTOD
GHz
Avg|Hold: 2001200

Rao i N

Radio Device: BTS

15 dBidiv Ref 48.11 dBm

Log
ECh]

1| .

n /

119 ff

- ot

-41.9

569

719

-86.9

[Center 1.96 GHz
[#Res BW 15 kHz

#VBW 43 kHz

Span 2.8 MHz|
Sweep 12 ms|

Occupied Bandwidth

1.0951 MHz
-2.352 kHz
1.268 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Total Power

% of OBW Power
x dB

49.2 dBm

99.00 %
-26.00 dB

STATUS

Channel Position M - Bandwidth 3.0 MHz - Antenna B

= Occupeed BN

RE IS

AL C
%enter Freq 1.960000000 GHz

Center Freq: 1.960000000

- Trig: Free Run

ALTGH A

GHz

o

AvglHeld: 2001200

01:44:44 PH M3
Radio Std: None

#FGain:Low #Atten: 20 dB Radio Device: BTS
10 dB/div Refl 47.93 dBm
Log[™ =1
a9
278 bl reefopry AP
179
7% / \
o / \
-12.1 J k
Loy .._M/] |
321 L Ao i
-42.1
[Center 1.96 GHz Span 6 MHz,
[Res BW 30 kHz #VBW 91 kHz Sweep 6.4 ms|
Occupied Bandwidth Total Power 49.3 dBm
2.6930 MHz
Transmit Freq Error =362 Hz % of OBW Power 99.00 %
x dB Bandwidth 2.895 MHz x dB -26.00 dB

MSG
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